Subject: Cleveland Process Audit
Date: May 1, 2015

Completed By: Steve Busicnki

On May 1, 2015, work order CL'V 55696 was ran on the CR2 for Asco. A total of 14 bundles of
48 X 120 were produced. Tag AR65749 was verified prior to loading and use of the coil. When
production began, a piece from the first bundle was checked for length, width, square, flatness
and a micrometer was used to check the gauge. The sample was then stood on its side in order to
check for coil set. Pieces from the 4™ 7%, 10™, and 13" bundles were checked for length, width,
square, flatness, stood on their sides to check for coil set, and the gauge was checked by using
the gamma gauger. Measurements were recorded on the Quality Checklist.

Thickness readings were taken from the gauger for this order. Based on the gauge report, 99.8%
of the material was within specification with an average thickness of 0.0968. This average is
within the customer’s specification of 0.0940” - 0.1020”.
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Quality Checklist
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AGT400 Coil Summary Report
Jemison Metals -- 75 Inch Red Bud C'TL Line

Wark Order: 55696

Coil Number; ARBST749

Customer Name: ASCO

[eat Numbuer:

M §35102

Vendor:

ARCELOR

Product:

T1-25 Aluminized

May-1-15 7:15

AM 1o 824 AM (clock 69.3 min/ cun 22.4 mity - Shifi: |
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Crernee readings provided by Advanced Gauging Technodogios, 1.1

Dltin City, OF 43064 USA Tl 6] ) 8736691



